

ヨクイニン錠 [120錠]

肌あれ・いぼに

成分

成人1日の服用量15錠（1錠340mg）中
ヨクイニン末・・・4,200mg
添加物として、二酸化ケイ素、クロスCMC-Na、ステアリン酸Mgを含有する。

効能

いぼ、皮膚のあれ

用法・用量

1日3回食前又は食間に水又は白湯にて服用。
成人（15才以上）・・・1回5錠
15才未満は服用しないこと

“Kracie” Kampo

Yokuinin Extract Granules (24 packets)

For the treatment of rough skin and warts

Ingredients

The daily dose of 3 packets (1.5 g/packet) contains 1,500 mg of Coix seed extract from the following crude drug;

Coix seed 19.5 g.

As inactive ingredients, this medicine contains Hydroxypropylcellulose, and Lactose.

(Precautions relating to Ingredients)

Due to this medicine's use of extract from natural ingredients (coix seed), there may be slight color variations between powders or a scent characteristic of coix seed.

Indications

Warts, and rough skin.

Dosage and administration

Take the following dosages 3 times a day with water or warm water before or between meals.

Adults (15 years and over) - 1 packet

14 - 7 years - 2/3 packet

6 - 4 years - 1/2 packet

4 - 2 years - 1/3 packet

Less than 2 years - Do not use

(Precautions of Dosage and Administration)

When allowing children to take the medicine, a guardian must be present to watch and tell such them how to take it.

Precautions for use

Consultation

1. The following persons should contact a physician, pharmacist, or registered salesperson for a consultation before administration.

(1) Patients undergoing medical treatment from a physician.

(2) Pregnant women or women suspected of being pregnant.

(3) Patients who have experienced rash/redness, itching, etc. with drugs, etc.

2. If the following symptoms are observed after taking this drug, these may be adverse reactions, so immediately discontinue the use of this drug, and show this document to your physician, pharmacist, or registered salesperson for a consultation.

Affected areas: Symptoms

Skin: Rash/redness, itching

Gastrointestinal system: Feeling of discomfort in the stomach

3. The following symptoms may be observed after taking this drug. If these symptoms persist or worsen, discontinue the use of this drug, and show this document to your physician, pharmacist, or registered salesperson for a consultation.

Diarrhea

4. When symptoms do not improve even after taking the medicine for about 1 month, stop taking this medicine and consult a physician, pharmacist or registered salesperson, being sure to take this instruction leaflet with you.